
...—. 6Ai\iTAfinN (IR

; LiBRARY, INTERNATIONAL r̂ FI:-
. C5.NTRE FOR COMMUNITY WA.E;

AMD SANITATION (IRC)
/ ?.0. box ^3iyc, 2509 AHJ The i-ic
. "=!. ;37C.; 0 ;'*•;•(? oxt. ?4:/:.4?
I,

? RK: fe^

Dcpi

GF.RE
j ractei

252
6Q HI

(196
'iher
. 77i<? American City

Private commtmica-

High-Rate Sedimentation in Water Treatment
Works

—Gordon Cu/p, Sigurd Hansen and Gordon Richardson—
A paper presented on Jun. 4, 1968, at the Annual Conference, Cleve-
land, by Gordon Culp, Research Mgr., Sigurd Hansen, Research
Engr., & Gordon Richardson, Lab. Mgr., all of Neptune MicroFLOC,
Inc., Corvallis, Ore.

IT has long been recognized that a
settling basin should be as shallow

as possible and that detention times
of only a few minutes can be used in
very shallow basins. For example, a
particle settling at a rate of 1 in./min
requires .120 min to fall to the bottom
of a conventional clarifier of 10 ft
depth. If the basin were 2 in. deep,
this particle would fall to the bottom
in only 2 min. In 1904, Hazen J pre-
sented his argument that settling ba-
sin efficiency is dependent primarily
upon basin depth and overflow rate,
and is independent of detention time.
He proposed basin depths of as little
as 1 in. Over 20 years ago, Camp 2

proposed settling basin depths of 6 in.
and total settling basin detention times
of 10 min.

A detailed literature review by the
authors 3 showed that there have been
many attempts at applying the shallow
depth sedimentation principles pro-
posed by Hazen and Camp. Wide,
shallow trays were generally inserted
within basins of conventional design.
These attempts met with only limited
success because of two major prob-
lems : (a) the unstable hydraulic con-
ditions encountered with very wide,
shallow trays, and (b) the minimum
tray spacing was limited by the vertical

clearance required for mechanical
sludge removal equipment. The au-
thors have overcome both problems by
using very small diameter tubes rather
than wide, shallow trays. Longitudi-
nal flow through tubes with a di-
ameter of a few inches offers theo-
retically optimum hydraulic conditions
for sedimentation and overcomes the
hydraulic problems associated with
tray settling basins. Such tubes have
a large wetted perimeter relative to
the wetted area and thereby provide
laminar flow conditions, as evidenced
by very low Reynold numbers. Fisch-
erstrom * felt a Reynolds number of
less than 500 in settling basins would
be most beneficial to the settling proc-
ess. A 1 in. diameter tube, 4 ft long,
through which water is passed at a
rate of 10 gpm/sq ft of cross-sectional
area has a Reynolds number of only
24, while providing an equivalent sur-
face overflow rate of 235 gpd/sq ft.
The 3 min detention time of such a
tube settling device under these condi-
tions certainly makes the cost and space
saving potential apparent. The authors
now have tube settling devices in oper-
ation in many water treatment plants
that are providing excellent clarifica-
tion with settling detention times of
less than 10 min. The authors recently

681



682 GULP, HANSEN, & RICHARDSON four. AW IV A June 1968

made detailed presentations of their re-
search on techniques for applying shal-
low depth tubes as sedimentation de-
vices.5 The purpose of this article is
to present operating experiences with
applications in water treatemnt plants,
as well as additional research data.

Basic Tube Configurations
The authors have described 3i B two

basic tube configurations shown in Fig.
1: (a) essentially horizontal and (b)
steeply inclined. The operation of the
essentially horizontal tube settlers 3 is
coordinated with that of the filter used
to clarify the tube settler effluent.

Each time the filter backwashes, the
tube settler is drained completely.
The falling water surface scours the
sludge deposits from the tubes and car-
ries them to waste. The water drained
from the tubes is replaced with the last
portion of the filter backwash water.
The tubes are inclined only slightly in
the direction of flow (5 deg) to pro-
mote the drainage of sludge during the
backwash cycle. If the inclination of
the tubes is increased sharply (45-
60 deg), continuous gravity drainage
of the settleable material from the tubes
can be achieved.8 The incoming solids
settle to the tube bottom and then exit

Chemical Coagulants

Raw Water

/a) First Portion of
BW to Waste

Tube Contents Drained
During Filter BW

Chemical Coagulants

Raw Water

BW to_Waste__>.

Sludge Dtawoff

Fig. 1. Basic Tube Settler Configurations

(A) is essentially horizontal tube settler; (B) is steeply inclined tube settler.

from the tubes by s
along the tube bottom
is established in whii
tling to the tube bottt
a downward flowing
trated solids. This c<
of solids aids in agglo
into larger, heavier p
against the velocity
flowing liquid. The
removal achieved in
clined tubes elimina
drainage or backfills
for sludge removal.

Horizontal Tube Se
The essentially hor

has been used prima
000 gpd) to mediun
water treatment plan
ination of operator a
removal from the cl
cant benefit. By c'.

Partial Lhl

Locati

Alabama
Ohio
Alabama
Tennessee
Oregon
Venezuela
Manitoba
Pennsylvania

Wyoming
Mississippi
Massachusetts
New Mexico
West Virginia
British Columbia
Pennsylvania
Idaho
Oregon

Pap.
Sub.
Nuc
Reo
Ron
Sch.
Mm
Pou

Oil i
Mm
Mm
Roc
Mm
Mm
Ptm
M m
M u -



Jour. AW WA June 1968 HIGH-KATE SEDIMENTATION 6X3

ickwashes, the
d completely.
ice scours the
tubes and car-
water drained

d with the last
:k\vash water.
nly slightly in
deg) to pro-

Ige during the
inclination of
sharply (45-
vity drainage
Vom the tubes
coming solids
and then exit

First Portion of
BW to Waste

BW to Waste

from the tubes by sliding downward
along the tube bottom. A flow pattern
is established in which the solids set-
tling to the tube bottom are trapped in
a downward flowing stream of concen-
trated solids. This countercurrent flow
of solids aids in agglomerating particles
into larger, heavier particles that settle
against the velocity of the upwardly
flowing liquid. The continuous sludge
removal achieved in these steeply in-
clined tubes eliminates the need for
drainage or backflushing of the tubes
for sludge removal.

Horizontal Tube Settler
The essentially horizontal tube settler

has been used primarily in small (15.-
000 gpd) to medium sized (10 mgd)
water treatment plants, where the elim-
ination of operator attention for sludge
removal from the clarifier is a signifi-
cant benefit. By draining the tubes

each time the filter backwashes, posi-
tive sludge withdrawal from the clari-
fier is achieved. The entire back-
wash—tube drainage cycle is auto-
mated. Thus, no operator judgment
on when or how much sludge to with-
draw from the clarifier is required. A
schematic or package water treatment
in which tube settling has been used
is shown in Fig. 2. The detention time
within the tubes, at design flow, is 6
min. The impact of this low residence
time on the plant dimensions is well il-
lustrated by the 6 ft high by 6 ft wide
by 14 ft length dimensions for a com-
plete 100 gpm water treatment plant
providing flocculation, sedimentation
and filtration in one rectangular, pre-
fabricated, steel plant. As shown in
Fig. 2, the coagulated raw water may
first be passed upwards through a
fluidized calcite column that automati-
cally maintains the pH in the proper

TABLE 1
Partial List of Installations oj Water Treatment Plants Using Horizontal

Tube Sdllcrs and Mixed-Media Filtration

settler.

Location

Alabama
Ohio
Alabama
Tennessee
Oregon
Venezuela
Manitoba
Pennsylvania

Wyoming;
Mississippi
Massachusetts
New Mexico
West Virginia
British Columbia
Pennsylvania
Idaho
Oregon

Facility Served

Paper mill
Subdivision
Nuclear reactor
Recreational area
Recreational area
School
Municipal i ty
Power station

Oil field reuse
Municipal i ty
Municipality-pilot
Recreational area
Municipality
Munic ipa l i t y
Power Station
M u n i c i p a l i t y
Municipality

Plant Capacity
Kt>">

100
20

100
20
20
20
60

100

200
2,000

20
20

350
350
100
100
500

Treatment Problem

10-100 JTU turbidity
10-65 JTU turbidity
2-28 JTU turbiditv
2-30 FTU turbidity
30-150 JTU turbidity, 20 color
10-40 JTU turbidi ty
10-35 JTU turbidi ty
5-15 JTU turbidity, pH 3.5, iron 2.8

mg/l, manganese 1.0 mg/1
Oil and suspended solids
3-5 mg/1 iron
200 color
10-20 ITU tnrbiditv
10 JTU turbidity
4.5 nig/I iron, 160 color
25 JTU tnrbiditv, 1 mg/1 iron, 20 color
10-1000 JTU tu rb id i ty , 20 color
5-10 JTU turbidi ty , 20 color, algae



684 GULP, HANSEN, & RICHARDSON Jour. A W WA

range for good coagulation. If alum
is overfed, the calcite will automatically
buffer the coagulated water. The use
of calcite for this purpose eliminates
one possible cause (overdosage of co-
agulant) of poor finished water tur-
bidity.

The tubes used in these essentially
horizontal tube settlers are hexagonal
in shape. The hexagonal tubes nest
together to form a honeycomb pattern
(Fig. 3). The tremendous wetted
perimeter of such a tube configuration
relative to its wetted area provides ex-
tremely low Reynolds numbers, well
within the laminar flow range.

After these data were published, con-
firming operating data from several
plants with capacities of 30,000 gpd to
3 mgd have been obtained from field in-
stallations. The partial list of these
plants shown in Table 1 illustrates the
wide range of water quality being sub-
jected to treatment in plants employing
the basic flow pattern shown in Fig. 2.
The majority of these plants are being
used for potable supplies and are oper-
ating at total plant detention times of
about 30 min. Although this detention
time is much less than that in plants
employing conventional sedimentation
techniques, data collected in prototype

Flocculant
Aid

Coagulant —
Hypochlorite-

Raw Water

Calcite
Column

Mechanical
Flocculator

.Mixed Media
'/Filter Bed/

-f
Backwash
Storage

^1

Clearwell

Piping
To
Use

Filter Cycle
~—••• Backwash

Fig. 2. Package Water Treatment Plant

Tube settling is used and the detention time within the tubes, at design flow, is 6 min.

Tube diameters of 1-2 in. and
lengths of 2-4 ft are used in most wa-
ter treatment applications. Hydraulic
loading rates of 3-5 gpm/sq ft of tube
entrance area are generally used. Data
have been presented 8 showing that the
tube settler, mixed-media filter combi-
nation in a plant with total detention
time of less than 30 min provides effi-
cient clarification of very turbid waters
(1,000 JU), highly colored waters, wa-
ters containing filter-clogging algae,
waters containing iron and manganese,
and raw waters with taste and odor.

studies indicate the plants are actually
rated conservatively. To illustrate
this, Fig. 4 presents data collected dur-
ing one of these studies with a plant,
as shown in Fig. 2. During this test,
each of the plant components was op-
erated at rates considerably higher
than the design criteria normally used
for these plants, that is. tube settler
detention of 3 min rather than 6 min,
filter rates of 8.5 gpm/sq ft rather than
5 gpm/sq ft, flocctilation times of 5.4
min rather than 10 min. The plant op-
erating with an overall detention time

June 1968

of 16 min reduced aver
turbidity of 1.000 I U to
less than 0.1 JU. A l t h
rate of 8.5 gpm/sq ft res
lively high initial beadle.1-
the percentage of back
the end of the 8 hr rui
per cent. If the run
tinned to the normal bac'
value of 8 ft, the bad
merit would have been 1
cent. These data well
the mixed-media filter
garnet) complements ti
to accomplish what in;
classed as "high rate" •

Flow Distribution
Flow distribution pro

less severe in the tube
earlier tray settling dc-
the major reasons is

Tube Settler Ei

Hydraul ic :
Loading,

Settl ing Tubes
(sfin/sQ 'I "f

em! :itva)

Polyelectro
Duse —I'f.c

3.7 0
3.7 . 0.1
4.0
4.0
5.0

0.2
0.5
0.2

5.0
5.0
6.75
6.75
8.5
8.5

0.2
0
0

0.2
0

0.2

Adder! ahead of flocctilato



nr. A W WA June 1968 HIGH-RATE SEDIMENTATION 685

ished, con-
"n several
000 gpd to
>m field in-
•t of these
istrates the
being sub-
employing

i in Fig. 2.
^ are being
1 are oper-
n times of
s detention
- in plants
.imentation

prototype

Clearwell

To
Use

o. is 6 min.

re actually
illustrate

lectecl dur-
th a plant,
g this test,
ts was op-
l)ly higher
mally used
ube settler
han 6 min,
rather than
mes of 5.4
:e plant op-
•ntion time

of 16 min reduced average raw water
turbidi ty of 1.000 J U to an average of
less than 0.1 JU . Although the f i l ter
rate of 8.5 gpm/sq ft resulted in a rela-
tively high initial headless (2.7 ft H/)).
the percentage of backwash water at
the end of the 8 hr run was only 2.5
per cent. If the run had been con-
tinued to the normal backwash headless
value of 8 ft, the backwash require-
ment would have been less than 2 per
cent. These data well illustrate how
the mixed-media filter (coal, sand,
garnet) complements the tube settler
to accomplish what may certainly be
classed as "high rate" clarification.

Flow Distribution
Flow distribution problems are much

less severe in the tube settler than in
earlier tray settling devices. One of
the major reasons is the extremely

stable hydraulic condition established
within the tubes. As discussed earlier,
laminar How conditions are established
in the tubes. Thus, there are no turbu-
lent flow conditions to promote short
circuiting. Also, it has been found
that the sludge deposits within the
tubes act as flow distribution aides.
If one tube is receiving more flow than
another, the more rapid buildup of
sludge in the first tube will cause some
flow to be diverted to the second tube.
The sludge deposits themselves thus
act as a "self-orificing" device in the
horizontal tube settlers. Of course,
care must be taken in the design of
the tube inlet and outlet conditions so
that no great velocity gradients are
established across either the inlet or
outlet faces of the tube modules.

Flow distribution analyses have been
made in a 20 gpm plant, utilizing the

TABLE 2
Tubc^Selller Efficiency in Preliminary Field Tests (Tube Length—2//,

Tube Diameter — 1.5 In.)

Hydraulic
Loading

Sett l ing Pulu^
(Rpm.'SQ ft of

end area)

Polyelectrolyte
Dose — mg/l*

Aver. Raw
T n r h i d i t v

JU

Aver. Tubt;
Settlor lift.
Tnrbidi t v

76- "

Chat iRc- in Ki l te r
Hoadloss — 'it.

Waterfh'
Kilter Rate
Kpm/sqft

Tubes Inclined at 5°

3.7
3.7
4.0
4.0
5.0

0
0.1
0.2
0.5
0.2

250
250
250
230
250

37 1.0
17 ' 3.0
70
if)
21

1.75
0.5
4.0

6.3
6.3
6.8
6.8
8.5

Tubes Inclined at 60°

5.0
5.0
6.75
6.75
8.5
8.5

0.2
0
0

0.2
0

0.2

1

260
290
270
240
250
250

6
26
45
13
45
14

0.8
0.8
0.85
2.3
2.0
1.0

8.5
8.5
8.5
8.5

10
10

* Added ahead of flocculator.



686 GULP, HANSEN, & RICHARDSON Jniir. A W WA .him- ]96S

salt tracer technique, as shown in Fig.
2.15 A batch addition of a solution
containing 50 g/1 of sodium chloride
was dispersed into a stabilized flow
of untreated source water in the floccn-
lator.

Conductivity analyses of samples col-
lected at 5 min intervals from the in-
fluent and twelve vertical and lateral
effluent settler locations showed a vari-
ation in peak value of ±10 /xmho on
triplicate runs. Comparing the vari-
ation in conductivity with the corre-
sponding salt as chloride concentration
indicated that sufficient linearity existed
to allow the data to be evaluated on the
basis of conductivity.

Distribution of the inlet flow to the
individual tubes can be considered
satisfactory based upon the minor vari-
ation experienced in peak effluent con-
ductivity and that the individual tube
samplings were found to have reten-
tion times 4 per cent less than the theo-
retic sampling retention period.

Analyses of the tube effluent com-
posite sample with time indicated a
minimum of short circuiting existed in
that the volumetric displacement effi-
ciency was found to be 84 per cent as

TABI.K 3
Perfvriiuitice of Pilot P/anl id III Steeply

Inclined Tube Modules

l-'lmv
R;lto

i'/""/.«J fl

4
4
4
4
6
6
6
6
6
6

Hoi-
Tim,-
mm

7
7*
7*
7*
4.5
4.5
4.5
4.5*
4,5"
4.5

Pnlyi-li-i--